
Document title – 00.00.0000 

NOTICE OF MEETING 

Dear Committee Members 
You are requested to attend the following meeting of Council. 

WATER AND WASTE STANDING COMMITTEE MEETING OF 
ISAAC REGIONAL COUNCIL 

TO BE HELD ON 
WEDNESDAY, 14 JULY 2021 
COMMENCING AT 1.00PM 
COUNCIL CHAMBERS, MORANBAH 

JEFF STEWART-HARRIS 
Chief Executive Officer 

GARY MURPHY 
Committee Officer 
Director Water and Waste 

Committee Members: 
Cr Simon West (Chair) 
Mayor Anne Baker 
Cr Greg Austen 
Cr Kelly Vea Vea 

1Page 1



 

 

LOCAL GOVERNMENT ACT 2009 
 
Local Government Regulation 2012  
Chapter 8, Part 2 Local Government Meetings and Committees 
  
Division 1A, Requirements for Local Government Meetings Generally 
[...]
Raw Water Reservoirs 

IRC PL  

(IRC Owned) 
Eungella PL 

(SunWater Owned) 

BMA PL 

(BMA Owned)  

BMA-Eungella PL 

 (BMA Owned)  

Burdekin PL  

(BMA Owned)

 
 IRC Owned 

420 
ML 

Page 113



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 8 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

Figure 3: Moranbah Water Treatment Plant Layout 

  

RW Res. 1 

RW Res. 2 

CWS 3 

HL Res. 
WTP 

Main 
Plant Bobby 

Plant 

CWS 2 CWS 1 

To 
RW Res. 3 

RW Res. 3 

RW Res. 1&2 

Finger Dam 

WTPs 

CWS and 
Distribution 
Reservoirs 

Page 114



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 9 

Table 1: Moranbah Water Treatment Key Asset Details 

Asset Type Asset Name and 

Description 

Description / information Capacity and Typical Operation 

Raw Water Network  BMA Burdekin main  

 
 
BMA Eungella main 
 

SunWater Eungella main  

 

IRC SunWater (Anglo) Main 
 

BMA supplies water from the Burdekin 
Dam to the WTP, and BMA mine 
directly 

BMA supplies water from the Eungella 
Dam to the SunWater Dam 

SunWater supplies water from the 
Eungella Dam to the SunWater Dam 

IRC supplies water from the SunWater 
Dam to the WTP RW Res. 3 

Xmm dia., XL/s flow, BMA controlled 
 
 

Xmm dia., XL/s flow, BMA controlled 

 
Xmm dia., XL/s flow, SunWater 
controlled 

Xmm dia., XL/s flow, IRC controlled 

 

Raw Water 
Reservoirs  

Raw Water Res. 1 

Raw Water Res. 2 

Raw Water Res. 3 

(1970 circa) 

(19XX circa) 

(constructed 2017) 

8 ML   

12 ML 

400 ML             (Total 420ML) 

Water Treatment 
Plant 

Boby Plant  
 

Main WTP  

 
 
Flash Mixer 

(1970 circa – near end of life) 
 
(19XX circa) 

 
 
Flash Mixer noted as limiting capacity 
in 2015,completion of recommended 
20m3 flash mixer TBC 

70 L/s operational, 5,400EP 3 
 
160 L/s design, 110 L/s operational 
12,300EP 3 

 
Total plant operational limit 180 L/s 
(~21ML/D), 11,400 EP 4 

Or 17,700EP with 20m3 flash mixer 3 

Note: EPs for both plants and flash 
mixer are based on different demand 
per EP (valid at the time of the design), 
and vary considerably. 

Clear Water & 
Distribution Storage 
(CWS) 

Clearwater & Distribution 
Tank 1 

Clearwater & Distribution 
Tank 2 

Distribution Tank 3 

(note future Distribution 
Tank 4, 15ML) 

East (TWL: 262.2m AHD, BWL: 
257.2m AHD) 

West (TWL: 261.7m AHD, BWL, 
255.7m AHD)   

South 

5.7 ML (or 5.3ML) 5 
 

8 ML 

 
15.5ML 

Total 29.2 ML 

Tank 1 and 2 provide chlorine contact 
time, which is around ~-1.5ML 6  

High Level Reservoir  WTP H/L Res.(west tower) 

Clements St H/L Res. (east 
Tower) 

TWL: 288.2mAHD 

TWL: 275.3m AHD  

 

0.45 ML 
0.45 ML  

Pump Stations Raw Water PS 1 

  

 

Raw Water PS 2 

 

 
Raw Water PS 3 

Pumps from RW Res. 1 to Boby WTP 

 

 
Pumps from RW Res. 2 to Main WTP 

 

 
Pumps water from RW Res. 3 to RW 

2 pumps (duty/standby) 

xxL/s @ XXm lift 

 
2 pumps (duty/ standby) 

xxL/s @ XXm lift 
 
2 pumps (duty/ assist) 

                                                      
3 Report for IRC - Moranbah Water Supply Strategy 2015 
4 Moranbah WTP Audit 2015 
5 Water Treatment Plant Capacity Assessment 2016 
6 Moranbah Water Supply Strategy, GHD 2016 

Page 115



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 10 

Asset Type Asset Name and 

Description 

Description / information Capacity and Typical Operation 

 
 
 

WTP PS 1 

 
 
 
 
WTP PS 2 

Res 2 
 
 

Dedicated supply from CWS 1 to West 
(WTP) H/L reservoir. Emergency 
pumps provides supply during power 
outages. 
 

Dedicated supply from CWS 2 to East 
(Clements St.) H/L reservoir. 
Emergency pumps provides supply 
during power outages. 

1 pump: 150L/s @ 40m head 
2 pumps: 310L/s @ 40m head 7 

450mm dia. DICL rising main 
2 pumps( duty/ standby) plus 1 diesel 
pump 
xxL/s @ XXm lift 
 

525mm dia.  AC Rising Main 

2 pumps (duty/standby) plus 1 diesel 
pump 
xxL/s @ XXm lift 

 

2.1.4 Potable Water Network 

WTP Pump station transfers treated water from the CWS reservoirs to two high level reservoirs: 

 WTP High Level Distribution Reservoir  

 Clements Street High Level Distribution Reservoir  

The Clements Street H/L reservoir is supplied by Pump station 2 and a dedicated DN525 asbestos cement 
rising main. The two high level reservoirs provide the town with a balanced hydraulic grade. Township usage is 
metered on the outflows of each tank. The WTP drinking water is connected to the inlet of the WTP High Level 
Reservoir. 

The distribution and reticulation pipe networks consist of 56km of DN525 to DN50 mains8.  On average the 
network assets are approximately 40 years old, and therefore approximately halfway through their nominal 
asset life and are reported to be generally in good condition. The smaller diameter PE pipes, are newer and are 
in good condition. 

The MiWater scheme has sponsored the installation of water meters to all IRC customers providing automated 
remote reading meters via IRC SCDA system, so that all properties have automatic and remote hourly readings, 
which are available to registered owners, tenants and real estate managers via the MiWater portal. 

There are no planned major water supply augmentations for capacity or condition.  

Figure 4 illustrates the town potable water supply network. Table 2 presents the key statistics and average age 
of pipe work, weighted by pipe length1. 

                                                      
7 Report for IRC – Moranbah WTP Raw Water Storage 2016 
8 IRC Draft System Leakage Management Plan – Phase 1 (14 January 2019), IRC GIS data set (January 2019) 

Page 116



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 11 

 

Figure 4 Moranbah Drinking Water Supply Distribution and Reticulation Network 

 

Table 2:  Moranbah Potable Water Network Pipeline Summary (source – IRC Draft System Leakage Management Plan – Phase 1 

(14 January 2019), IRC GIS data set (January 2019)) 

Pipe diameter2 Length of pipe (m) Average age of pipes (years) 

50-525 mm diameter pipe  56,257 37 
 

2.2 Sewerage System  

The Moranbah Wastewater Treatment Plant (WWTP) is located to the north-east of the Moranbah township and 
is accessed via Forrest Drive. Sewage is pumped from four separate sewage pump stations within the existing 
sewer reticulation network to the inlet works at the WWTP.  

The treatment plant employs aeration, clarification and chlorine dosing treatment to achieve Class B effluent, 
which is stored in two storage lagoons for treatment to Class A and reuse via the recycled water network.  

2.2.1 Waste Water Treatment Plant 

Sewage is received at the inlet pit, transferred through preliminary grit screening to the newer “blue” activated 
sludge/clarifier for initial aeration in the outer oxygen ditch, and then clarification (Plant 3). The effluent is 
chlorinated (chlorine gas) and passes through a contact tank before being pumped to the treated effluent 
storage ponds (ESP). 

Plant 2, which consists of the separate activated sludge ditch and two parallel clarifiers (Clarifier 2) is currently 
offline.  

Page 117



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 12 

Waste activated sludge from each activated sludge/clarifier plant is transferred to the original Plant 1 clarifier, 
where it is aerated to achieve aerobic stabilisation.  Stabilised sludge is transferred to the “anoxic ponds” and 
then to the drying beds resulting biosolids are stockpiled onsite and transferred to Council’s landfill.  

The treated effluent water is stored in the earthen storage ponds, Mo-ESP1 and Mo-ESP2. 

Storage Pond 1 (Mo-ESP1) was built in early 1980s as part of the original WWTP, and recent modifications to 
the Spillway Crest Level have reduced its storage capacity.  

Effluent Storage Pond 2 (Mo-ESP2) was constructed by 2005 and has 163 ML storage capacity at spillway crest 
level. Pond 2 is connected to Pond through two DN300 pipes to provide additional storage.  

An earthen Overflow Storage Dam (Mo-OSD) was constructed in 2011 to provide emergency storage of raw 
sewage overflow during wet weather events or process upsets and has a storage capacity of 5.65 ML at 
spillway crest level.  

The polishing system extracts effluent from Mo-ESP2 for the recycled water treatment process. 

Figure 5 illustrates the WWTP area and the three storage ponds. 

Table 3 provides the WWTP key asset data.  

Figure 5: Moranbah WWTP Treated Effluent Storage Ponds (ESP) and Overflow Storage Dam (OSD) 

 

 

Table 3: Moranbah WWTP Key Asset Details 

Asset Type Asset Name and 

Description 

Description / information Capacity and Typical Operation 

Treatment    

Primary Screening Inlet Structure 
 

Open rectangular inlet pit, receives 
flows from PS1, 2, 4, 5 

TBC 

 

Mo-OSD

 

Mo-ESP1 

Mo-ESP2 

Plant 3 

Anoxic 
Ponds

 Sludge 
Digestor
(Plant 1)

 

Drying 
Beds

 

Polishing 
Plant

 

Plant 2 

Inlet 
Works

IN 

Page 118



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 13 

Asset Type Asset Name and 

Description 

Description / information Capacity and Typical Operation 

 
Grit Chamber 
 
 

Coarse screen and screw auger 
system lifting grit to small dumpster 
bins  

 

TBC 

Treatment  Plant 3 (Clarifier 3 incl. 
Oxidation Ditch  

Contact Tank 3) 

 

Plant 2 (Clarifier 2 Contact 
Tank 2) - Offline 

Initial aeration with typical clarification 
process, with gas chlorination from 
nearby storage shed 

 

Oxygenation ditch, two parallel 
clarification process tanks and gas 
chlorination 

14,000EP (@200L/EP/d) 9 

Or 2.8 ML/D 
 
 

4,000EP (@200L/EP/d) 9 

 

Sludge Treatment ‘Sludge digestor  

 

Sludge drying pans 

 

Intermittent aeration  

 

TBC 

 

TBC 

Storage    

Effluent Storage 
Lagoons 

Mo-ESP1 
Mo-ESP2 

Open Storage in linked lagoons, 
contamination from wildlife 

42 ML  
163 ML  

Raw Sewerage 
Emergency Overflow 

Mo-OSD Emergency storage for Raw Water 
inlet overflows during significant wet 
weather events 

5.65 ML   

2.2.2 Sewerage Network 

The sewerage network comprises of 14 operating sewage pump stations (SPS), 14km of DN50 to DN250 rising 
mains and 89km of DN 600 to DN100 reticulation sewers. Network pipe materials include asbestos cement, 
ductile iron, PVC, PP, PE and HDPE. 

Average network age could not be determined, however 18.5km, or 21% of network mains were installed after 
mid 2007,and 1.9km or 14% of rising mains were installed after 2011. 

General ground slopes result in gravity sewers transferring flows to the SPS generally located at the edge of 
existing developments. 

Fourteen SPS transfer flows to other SPS, or to gravity sewers flowing directly to the WWTP.  SP014 transfers 
flows directly to the WWTP inlet works. There are odour control dosing facilities at some SPS.  

SP015 is a newly constructed SPS, not yet connected or operational, intended for future growth. 

Due to the pumping regimes (thus turbulent flows), and naturally higher temperatures, hydrogen sulphide (H2S) 
attack is likely to be an issue on asbestos cement and ductile iron pipes at network high points, rising mains and 
their outfall gravity mains. The recent failure of the asbestos cement rising main from SP03 due to H2S attack, 
resulted in these flows being diverted to SP01. 

It is noted that the capacities of the pumps are not recorded, though some wet well data has been gathered. 
SP01 is thought to be approaching capacity.  

 

                                                      
9 Moranbah STP Audit Report 2012, noting this report indicates Plant 3 may be able to operate at higher EP efficiency 

Page 119



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 14 

 
Figure 6: Moranbah Sewerage Network 

 

Table 4: Moranbah Sewerage Network Pump Station Details (source – IRC GIS Data Set (January 2019)) 

Pump stations Descriptions  Rising Mains Dia. Rising Mains length 

14 operational, 

1 new – not operational  

TBC range flowrate (L/s) 

(#15) 

50-250 mm 13.2 km 

Table 5: Moranbah Sewerage Network Pipeline Details (source – IRC GIS Data Set (January 2019)) 

Pipework diameter (mm) Length of pipe (km) 

100-600 mm  89.1 km 

2.3 Recycled Water System 

2.3.1 Overview 

The recycled water system consists of the recycled water polishing plant, distribution pump and tanker filling 
point at the WWTP. The recycled water reticulation network transfers recycled water to key irrigation areas 
within and surrounding the town. There are also private network assets, such as the golf course storage dam 
and private transfer mains from this point.  Private assets are not yet captured within the IRC GIS system. 

2.3.2 Recycled Water Supply 

The recycled water supply is extracted from MO-ESP2 for treatment in the polishing plant. Treated effluent 
quality varies due to birdlife on ponds and algal blooms, which reduce the effluent quality below the WWTP 
treated effluent quality.  In a typical year effluent volumes produced by the WWTP in the wet season exceed 
recycled water demand, however dry season recycled water demands exceed the available effluent supply. 
Treated effluent in excess of available storage is discharged to Grosvenor Creek during wet weather events 
when the creek flow is above the minimum flowrate for allowed treated effluent discharge. 

Page 120



IH168600 Integrated Water Cycle Management Strategy  

 

 
IH168600-CV-RPT-0001 15 

2.3.3 Polishing Plant 

The polishing plant consists of 8 no of disk filters, chlorination and UV disinfection. The recycled water is 
extracted from the treated effluent storage reservoirs and treated to achieve Class A quality.  

The recycled water is monitored by online monitoring equipment to confirm the quality. The plant is shut down 
and supply halted where recycled water quality does not meet the required standard.  

There is no treated water storage reservoir at the plant, which may pose a supply risk.  

2.3.4 Irrigation Network  

Recycled water is pumped to the IRC owned irrigation network for distribution to end users, including Council 
departments and schools, and to the Golf Course storage dam, where it is distributed to some private users.  
IRC network diameters, materials and age are not captured in the Council’s GIS data. Private irrigation water 
assets are not captured as GIS records.  

Recycled water use and risks associated with human contact are managed by reuse management practices 
defined within the End User Agreements. 

The Golf Course storage dam is an open reservoir, subject to contamination from wildlife, similar to the Effluent 
Storage Ponds, with likely cross contamination between these and other open water bodies. The water quality 
cannot be guaranteed by IRC, including after it enters the Golf Course storage dam.  

2.3.5 Customers and Demand Regulation 

The recycled water distribution, agreed water allocation volumes and associated service standards are provided 
under the IRC Recycled Water Management Plan (2018) and supporting documents, End User Agreements 
(EUAs), and the applicable regulations, guidelines and standards. 

Recycled water allocations are subject to restrictions where the recycled water supply cannot meet the demand, 
indicated by low treated effluent storage levels. Customer usage limits assigned to the storage pond high, low 
and low-low levels are defined within the MBH Recycled Water Allocations V9 document.  

To minimise impacts on existing capacity limited infrastructure, irrigation water extraction must be completed 
within each customer’s allocated time period.  

There is anecdotal advice that: 

a) some customers are extracting outside of their allocated time period, and  

b) some customers are extracting far greater than their agreement allocation, and 

c) other customers are only extracting around half of their agreed volume.  